
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

ITEM PART NO DESCRIPTION ITEM PART NO DESCRIPTION ITEM PART NO DESCRIPTION

1 G2201.01 FUEL LEVEL GAUGE 15 G2201.15 CARBON BRUSH 29 G2201.29 NUT M8 

2 G2201.02 FUEL TANK CAP 16 G2201.16 MOTOR BRACKET 30 G2201.30 FRAME

3 G2201.03 FUEL TANK FILTER 17 G2201.17 BOLT M8x16 31 G2201.31 PANEL, BACK COVER 

4 G2201.04 TANK 18 G2201.18 TERMINAL 32 G2201.32 PANEL 

5 G2201.05 BOLT (M6x20) 19 G2201.19 MOTOR COVER 33 G2201.33 ENGINE SWITCH 

6 G2201.06 GASKET (25x6.3) 20 G2201.20 CROSS HEAD SCREW M5x12 34 G2201.34 CROSS HEAD SCREW M4x8 

7 G2201.07 OIL TANK RUBBER GASKET 21 G2201.21 CROSS HEAD SCREW M5x16 35 G2201.35 VOLTMETER COVER 

8 G2201.08 FUEL TANK SWITCH 22 G2201.22 PRESSURE REGULATOR 36 G2201.36 VOLTMETER 

9 G2201.09 TUBING 23 G2201.23 BOLT M6x145 37 G2201.37 PROTECTOR

10 G2201.10 MUFFLER GASKET 24 G2201.24 BOLT M8x220 38 G2201.38 SOCKET 

11 G2201.11 SPRING WASHER 10mm 25 G2201.25 ROTOR ASS'Y 39 G2201.39 CROSS HEAD SCREW M4x12 

12 G2201.12 NUT M8 26 G2201.26 STATOR ASS'Y 40 G2201.40 BOLT M6x12 

13 G2201.13 MUFFLER ASS'Y 27 G2201.27 SHOCK ABSORBER FOOT (A) 41 G2201.41 MUFFLER SIDE COVER

14 G2201.14 MOTOR STAND 28 G2201.28 SHOCK ABSORBER FOOT (B) 42 G2201.42 ENGINE

PARTS FOR :  
GENERATOR 2200W 6.5hp 

MODELS: G2201 

ISSUE NO : 1 

ISSUE DATE : 14/06/2016 


